
SPARE PARTS LIST
PAGE 1

MODEL NO. 1911B

ITEM PART NO. DESCRIPTION QTY NOTE
001 666071-3 POWER SUPPLY CORD 1.00-2-5.0   1
002 682502-4 Kábelvédo 8-85*   1
003 687063-9 Kábel-feszültségmentesíto 6870   1
004 911133-5 Trapézfeju csavar M4x18 911133   2
005 651252-2 Kapcsoló SGES215C 1911B/N1923   1
006 645200-1 Zajszuro kondenzátor 645200-1*   1
007 411423-1 Fogantyúburkolat+F258 1911B AB   1
008 911168-6 PAN HEAD SCREW M4X40   1
009 911153-9 Trapézfeju csavar M4x28 911153   3
010 853285-5 NAME PLATE   1911B  new   1
011 953106-2 Csapszegecs 0-5 953106-2   4
012 643601-7 Szénkefetartó 6-10 CB-104-hez   2
013 181410-1 Szénkefe CB-106 (=CB-104/111)*   1
014 911188-0 PAN HEAD SCREW   M4x60   1
015 911113-1 Trapézfeju csavar M4x10 911113   2
016 410438-5 REAR COVER   1
017 271226-3 Beállítógomb 50 1100/1125/19   1
018 941251-5 Lapos Alátét 10 941251-5   1
019 159652-5 FRAME COMPLETE   1
021 231004-3 Nyomórugó 18 1125/1911B/1923   1
022 421147-1 Szivacsgumi tömítés 1911B*   1
023 312951-8 Elülso alaplemez 1911B   1
024 911226-8 Trapézfeju csavar M5x18 911226   6
025 312952-6 Hátsó alaplemez 1911B*   1
026 411428-1 Légterelo lemez 1911B*   1
027 263014-2 Gumi csapszeg 4 263014-2   1
028 211031-6 #Golyóscsapágy 608LLB   1
029 263002-9 Gumi csapszeg 4 263002-9   1
030 599024-6 Állórész 1911B   1
031 911295-9 Trapézfeju csavar M5x70 911295   2
032 681613-2 Szigetelo alátét 1125/HR1800/S   1
033 516083-5 Forgórész 220V 1911B   1

INC. 28,32,34,35,36
034 241519-2 FAN 68   1
035 213051-6 Tömítés 10 213051-6*   1
036 211066-7 Golyóscsapágy 6200LLB 211066-7   1
037 152362-3 Csapágypajzs (új) 1911B   1

INC. 29,49
038 911158-9 Trapézfeju csavar M4x30 911158   6
039 222050-7 Motor-ékszíjtárcsa 1125/1911B   1
040 225069-5 Ékszíj 4-272 (új) 1125/1911B*   1
041 411426-5 Ékszíj-védoburkolat 1911B*   1
042 911123-8 Trapézfeju csavar M4x14 911123   1
043 222063-8 Késhenger-ékszíjtárcsa 4-38 19   1
044 211062-5 Golyóscsapágy 6000ZZ   1
045 341389-0 Alátét 10 1911B*   1
046 161119-1 Késhenger 1911B (16299. cikksz   1
047 341377-7 Alátét 12 1805B/1806B/1911B   1
048 211107-9 Golyóscsapágy 6201ZZ 9542NB   1
049 263005-3 Gumi csapszeg 6 263005-3   1
050 263002-9 Gumi csapszeg 4 263002-9   1
051 341601-8 Késbeállító szögvas 1911B   2
052 251246-3 Trapézfeju csavar, beállító sz   4
053 344442-1 Szorító lemez (félgömbölyu)   1
054 251609-3 Hatlapú peremes csavar M6x17 1   8
055 232065-6 Laprugó 1911B   2
056 321346-4 Csapszeg 1911B   2
057 961017-7 Zárógyuru E-3 961017-7   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 1911B

ITEM PART NO. DESCRIPTION QTY NOTE
058 321347-2 RögzítoCsapszeg 1911B   1
059 231303-3 Nyomórugó 5 1911B   1
060 256714-1 Csapszeg 2 1911B   1
061 252415-9 Anyacsavar N4-12 1911B   1
062 410329-0 SUB CHIP COVER   1
063 911153-9 Trapézfeju csavar M4x28 911153   1
066 267012-8 FLAT WASHER  5  new   2
400 123055-9 SHARPENING HOLDER ASS'Y   1
404 123062-2 BLADE GAUGE ASS'Y   1
405 782209-3 SOCKET WRENCH  9   1
406 793008-8 PLANER BLADE 110   1
407 192082-7 NOZZLE FOR VACUUM CLEANER   1
901 165259-7 GUIDE RULE   1
902 251812-6 #Rögzíto csavar M5x10 1923B/H   1
914 819063-3 MAKITA címke*   1



SERVICE DRAWING
PAGE 1

MODEL NO. 1911B


